
Southern Ridge Wastewater Treatment Study 
Goal: To define a framework for Sarpy County Regional Sewer Service 

 

 

Platte River Regional Wastewater System Refinement Technical Memorandum  Page 1 

Platte River Regional Wastewater System Refinement 

Technical Memorandum  
To: Sarpy County 

From: Joe Roberts – HDR 
Eric Evans – HDR 
David Dechant – HDR 
Joe Baxter – Olsson Associates 
Owen Killham – Olsson Associates 
 

CC: File 

Project: Southern Sarpy County Wastewater Study – Phase IB 

Subject: Platte River Regional Wastewater System Refinement 

Date: Tuesday, December 15, 2015  

Revised: Wednesday, March 09, 2016 HDR Job Number: 265771 

 

This Technical Memorandum refines the previously developed concept for a regional wastewater system 
[...]
employment is included in the MAPA projections and major commercial and industrial make up the 

Regional Study projections. As previously noted with the population projections, the Regional Study 

projects more growth in southern Sarpy County than the MAPA 2050 Model. 

Total Acres and Developable Acres  

Table 5 displays the corresponding acres, developable and total, necessary to support the projected 

population and employment growth summarized in Table 4 above. A conversion factor of 60 percent 

was used to convert total acres to developable acres for residential growth. Similarly a conversion factor 

of about 65 percent was used to convert total commercial and industrial acres to developable acres. 

Table 5 – Southern Sarpy County Projected Acres by Basin  

Year 
Buffalo Creek Springfield Creek Zweibel Creek Southern Sarpy County 

Developable  Total Developable  Total Developable  Total Developable  Total 

2020 46 76 46 76 10 17 102 169 

2025 225 371 225 371 50 83 501 825 

2030 536 883 580 956 272 448 1,388 2,287 

2035 863 1,421 954 1,571 505 833 2,322 3,825 

2040 1,196 1,971 1,421 2,341 1,039 1,712 3,656 6,023 

2045 1,530 2,521 1,888 3,110 1,573 2,591 4,991 8,222 

2050 1,797 2,959 2,261 3,724 2,000 3,292 6,057 9,974 

2055 2,064 3,398 2,635 4,338 2,427 3,995 7,126 11,730 

Flow 

Following the population and employment forecasting, flow projections were completed by the Team. 

Future residential, commercial, and industrial flows associated with projected growth in southern Sarpy 

County were estimated. Assumptions used in flow projections are included in the following Table.   



Southern Ridge Wastewater Treatment Study 
Goal: To define a framework for Sarpy County Regional Sewer Service 

 

 

Platte River Regional Wastewater System Refinement Technical Memorandum  Page 14 

Table 6 – Flow Forecast Assumptions (Max Month) 

No. Variable Unit Value 

1 Residential Flow gpcd 100 

2 Commercial Flow gpad 1,500 

3 Commercial Flow gpcd 21.4 

4 Industrial Flow gpad 1,500 

5 Industrial Flow gpcd 75.0 

All gallons per capita per day (gpcd) and gallons per acre per day (gpad) numbers are intended to be 

representative of maximum month flows which generally are about 20 percent higher than average 

flows.  The 100 gpcd for residential flow is intended to include neighborhood commercial flows.  The 

gpad and gpcd numbers for major commercial and industrial flows are believed representative of 

primarily domestic wastewater contributions from the type of major commercial and industrial 

development anticipated in Sarpy County.  

Future flow accompanying the projected growth in southern Sarpy County was calculated using the 

assumptions presented in Table 6. A summary of flow projections by basin for southern Sarpy County is 

presented below in Table 7. 

Table 7 – Southern Sarpy County Forecasted Flows per Basin [gpd] 

Year Buffalo Creek Springfield Creek Zweibel Creek 
Southern Sarpy 

County 

2020              62,726               62,726               13,939  139,392 

2025           307,161            307,161               68,258  682,580 

2030           730,763            791,277            370,831  1,892,871 

2035        1,176,539         1,300,736            689,242  3,166,518 

2040        1,631,555         2,087,758         1,417,267  5,136,579 

2045        2,086,921         2,725,270         2,145,853  6,958,043 

2050        2,451,192         3,235,251         2,728,688  8,415,130 

2055        2,816,290         3,746,387         3,312,844  9,875,521 

Wastewater Treatment 
This section presents the likely treatment process to meet anticipated water quality requirements and 

mitigate anticipated environmental implications identified in Phase 1A, and updates wastewater 

treatment costs for both smaller interim satellite treatment facilities and the ultimate larger regional 

treatment facility. It begins with a discussion of Platte River flows.  



Southern Ridge Wastewater Treatment Study 
Goal: To define a framework for Sarpy County Regional Sewer Service 

 

 

Platte River Regional Wastewater System Refinement Technical Memorandum  Page 15 

Platte River Flows 

Historic Platte River flow data from USGS gage station 6805500 near Louisville was acquired and 

reviewed. A 30 year period of record (1984-2014) was analyzed. 2015 was disregarded as a result of 

incomplete data. Low flows used in defining critical water quality criteria were determined for the 

interested period of record. Flow statistics based on data from the Louisville gage are included Table 8, 

Flow Statistics - Louisville Gage from 1984-2014.   

Table 8 – Flow Statistics - Louisville Gage from 1984-2014 [CFS] 

Minimum 
Flow (2006) 

Maximum 
Flow (1993) 

Median Flow Mean Flow 1Q10 7Q10 
Regional 

WWTF Max 
Month Flow 

322 130,800 6,670 4,028 849 1,056 15.3 

As indicated in Table 8, Platte River flows have ranged from 322 to 130,800 CFS over the 30 year period 

with median and mean flows of 6,670 and 4,028 CFS, respectively.  The 1-day 10-year (1Q10) and 7-day 

10-year (7Q10) flows typically used for analyzing and permitting treated wastewater discharge permits 

are 849 and 1,056 CFS, respectively over the 30 year period.  

As a basis of comparison, the current Louisville Wastewater Treatment Plant NPDES permit was initially 

issued in 2010 and extended beyond the expiration date of September 30, 2015 by letter dated October 

1, 2015. It includes 1Q10 and 7Q10 flows for the summer season (the most stringent case) of 844 CFS 

and 1,049 CFS, consistent with the 30 year flow statistics noted above.  

As shown in Table 8, the expected maximum month discharge to the Platte River from the Sarpy County 

Regional WWTF in year 2055 is 9,875,521 gallons per day (gpd) which equates to 15.3 CFS.  As such, the 

expected max month discharge of treated wastewater is less than 2 percent of even the 1Q10 Platte 

River flow. Furthermore, the peak discharge from the future Regional WWTF in 2055, assuming a 

peaking factor of 2.5, is still less than 10 percent of the recorded minimum river discharge. The 

discharge from the Regional WWTF, even under low Platte River flow conditions, would account for only 

a fraction of the flow in the river.  

Average daily stream flow for the 30 year period is displayed in Figure 6, Platte River at Louisville – 

Average Daily Flow. The red dotted line indicates the average flow (4,028 CFS) and the green dashed line 

represents the average Regional WWTF flow (12.2 CFS). 



Southern Ridge Wastewater Treatment Study 
Goal: To define a framework for Sarpy County Regional Sewer Service 

 

 

Platte River Regional Wastewater System Refinement Technical Memorandum  Page 16 

 

Figure 6.  Platte River at Louisville – Average Daily Flows  

Treatment Process 

Regional Wastewater Treatment Facility 

It is anticipated that the Regional WWTF would consist of a headworks facility for preliminary treatment, 

a secondary, biological treatment process capable of providing nutrient removal, a disinfection process 

(other than chlorination) to polish the liquid stream, and solids processing for the resulting biosolids. For 

solids processing, thickening, digestion and dewatering provide Class B biosolids that can be land 

applied, landfilled, or processed further offsite (as needed). Figure 7 at the conclusion of this section 

illustrates the treatment process described herein. 

Headworks 

The headworks provides preliminary processing to remove screenings and grit that can interfere with 

pumping and equipment. Screenings and grit can also fill tanks resulting in less active volume. An 

effective headworks is used to protect downstream operations and reduce overall maintenance work. 

 

 



Southern Ridge Wastewater Treatment Study 
Goal: To define a framework for Sarpy County Regional Sewer Service 

 

 

Platte River Regional Wastewater System Refinement Technical Memorandum  Page 17 

 Screening 

The first treatment step is screening. Several screen configurations and options - including climber, 

multi-rake, perforated plate, drum-type, and step-type screens, etc. - are available to remove inert 

debris from the wastewater. The most common screen size is 6 mm (1/4 inch), but larger (coarse) and 

smaller (fine) screen sizes are available. Screenings washer and compactors are often employed with 

screens to clean organic matter (returned to waste stream) from the screenings, and to compact 

screenings for disposal. 

 Grit Removal 

Grit removal is incorporated into the process as the next step to protect equipment and tanks. Aerated 

grit tanks, forced vortex grit removal, and gravity vortex processes are all options for grit removal. Grit 

pumps, classifiers, clarifier, and conveyors process the grit prior to disposal. 

Biological Nutrient Removal 

A biological nutrient removal (BNR) process is used to concurrently treat the wastewater for organics 

(BOD5), suspended solids (TSS), ammonia, total nitrogen (TN), and total phosphorus (TP).  

 Anaerobic Zone 

The anaerobic (ANR) zone works as the selector zone for phosphorus accumulating organisms (PAOs). By 

selecting for PAOs, enhanced levels of TP removal are achieved. This supports effluent phosphorus 

levels to 1 mg-P/L for a typical wastewater. A low nitrate recycle stream is required, which is provided 

by recycling from the end of the anoxic zone. This recycle stream, or the anaerobic mixed liquor return 

(ANR MLR) is usually 100 to 200 percent of the influent flow. The typical hydraulic retention time (HRT) 

for this zone is in the range of two to four hours. 

 Anoxic Zone 

The anoxic (ANX) zone supports TN removal by converting residual nitrates to dissolved nitrogen, which 

gases off in the aerobic zone. A recycle stream from the aerobic zone (ANX MLR) is required to transport 

nitrates to the anoxic zone. A recycle flow of 100 to 400 percent of the influent flow may be used 

depending on the influent TKN and the treatment goals. The typical HRT from this zone is between four 

and eight hours. 

 Aerobic Zone 

The aerobic (AER) tank provides the zone needed for ammonia conversion to nitrate; to meet low 

effluent ammonia concentration discharge requirements. A minimum dissolved oxygen level of 2 mg/L is 

applied in this zone for a conventional system. The HRT for this zone is often 8 to 12 hours for 

conventional activated sludge processes, but can be as long as 24 to 48 hours for extended air activated 

sludge systems. 

 



Southern Ridge Wastewater Treatment Study 
Goal: To define a framework for Sarpy County Regional Sewer Service 

 

 

Platte River Regional Wastewater System Refinement Technical Memorandum  Page 18 

 Clarification 

Clarification or sedimentation is provided at the secondary clarifiers (SCL). During secondary 

clarification, the microorganisms, or biological floc, utilized during the BNR process settles to the bottom 

of the SCL. A portion of the settled microorganisms, or activated sludge, is returned ahead of the anoxic 

basin in order to maintain the population required to reduce wastewater pollutants. The recycled 

portion, known as return activated sludge (RAS), is necessary to re-seed wastewater entering the BNR 

process. Excess solids are wasted and routed for solids processing. 

Disinfection 

For clear effluent with low TSS, ultraviolet (UV) disinfection is often utilized as an alternative to chlorine 

disinfection and dechlorination due to reasonable capital costs, compact footprint, ease of operation, 

and from both onsite safety and downstream water quality perspectives. Dosages for UV systems are 

site specific, but can range from less than 10 to over 30 mJ/cm2. Collimated beam testing is often used 

to support sizing and is typically provided by UV equipment manufacturers. 

Solids Processing 

Waste activated sludge (WAS) from the biological treatment system undergoes further processing prior 

to end use. In order to be land applied as class B biosolids, pathogen reduction and vector attraction 

reduction requirements must be met according to federal regulations. 

 Thickening 

Thickening is used to increase the solids concentration prior to digestion to better utilize the digestion 

process. Equipment options include gravity belt thickeners (GBT), centrifuges, and rotary drum 

thickeners, among others. Chemical polymer addition is often used to support thickening. 

 Aerobic Digestion 

Aerobic digestion reduces the biosolids produced by biodegrading solids. The aerobic digester requires a 

40 day HRT at 20⁰C and a 60 day HRT at 15 ⁰C. Alternatively, samples may be taken and tested to 

demonstrate biosolids meet federal requirements. As an alternative to aerobic digestion, anaerobic 

digestion with primary clarification could be utilized in the treatment process. This option should be 

further evaluated in later phases of the project. To be conservative, treatment cost variables reported in 

the following section assume anaerobic digestion and primary clarification is employed. 

 Dewatering 

Dewatering is used to further concentrate solids and reduce the required hauling volume. Equipment 

options include belt filter presses, centrifuges, screw presses, fan presses, and others. Chemical polymer 

addition is used to support dewatering. 



Southern Ridge Wastewater Treatment Study 
Goal: To define a framework for Sarpy County Regional Sewer Service 

 

 

Platte River Regional Wastewater System Refinement Technical Memorandum  Page 19 

 

Figure 7.  Regional WWTF Treatment Process  

 

Satellite Treatment Facilities 

Smaller satellite treatment facilities function to treat the wastewater streams to accommodate 

immediate and short term growth prior to construction of the Regional WWTF. Once the Regional 

WWTF is operational, the smaller satellite facilities would be decommissioned. Options would be 

explored to convert the decommissioned facilities to flow equalization / storage facilities. Opportunities 

would also be reviewed during regional plant design to repurpose equipment from the satellite facilities 

for use at the Regional WWTF. Figure 8 below depicts the likely treatment process described in this 

section. 

Preliminary screening, batch biological treatment, and in-pipe UV disinfection provide an overall 

straightforward, but effective means for liquid processing. Solids stabilization and storage in a combined 

tank followed by thickening and/or dewatering gives a simple approach to processing solids. The 

biosolids generated may be landfilled or trucked to another facility for further processing. 

Screening 

Screening is recommended for the satellite treatment plants to perform the same functions as described 

for the Regional WWTF. The screen would be much smaller due to the smaller flow volume passing 

through the screen. A larger opening size may be appropriate, because the satellite facilities have less 

equipment to protect and have a shorter design life. Screening capabilities can potentially be 

maintained after construction of the Regional WWTF to protect conveyance facilities and equipment. 

Sequencing Batch Reactor 

A sequencing batch reactor (SBR) offers a practical option for biological treatment at satellite treatment 

facilities. Common tankage is used for reaction, aeration, and settling. Two parallel tanks would likely be 



Southern Ridge Wastewater Treatment Study 
Goal: To define a framework for Sarpy County Regional Sewer Service 

 

 

Platte River Regional Wastewater System Refinement Technical Memorandum  Page 20 

needed to provide for continuous treatment and reliability. An anoxic phase is easily incorporated into 

the operational cycle to provide for TN treatment. After construction of the Regional WWTF, the SBR 

tanks could be converted to provide flow equalization / storage.  

 Blowers 

Blowers provide the dissolved oxygen needed for biological treatment, and in particular, nitrification. 